THE CHOICE OF PROFESSIONALS

SERVICE MANUAL
BMG-780 ULTRAPRO

VERSION 1.0

FOR MORE INFORMATION VISIT WWW.DIAMATICUSA.COM
Diamatic 05/2013 e This document is not contractual e Design and technical specifications may be subject to changes -




THE CHOICE OF PROFESSIONALS

Index
Tools 03
Spare parts 04
Electric schedules
E06867 / 3x 400V / 15kW / frequency drive 24
E06867/UL230 / 3x 230V / 15kW / frequency drive 35
E06867/UL480 / 3x 480V / 15kW / frequency drive 44

Fault diagnose frequency drive 53




BG707301
BG707302
BG707303
BG707304
BG707311
BG707312
BG707313
BG707314
BG707321
BG707322
BG707341
BG200995/set
BG200997/set
BG200999/set

E07240
E06447

E06862/set
BG300109
E07455
E0300117

BG200982
BG200983
BG200984
BG200985
BG200986
BG200987

BG7170100
BG7170200
BG7170400
BG7170800
BG7171500
BG7173000

BG7110050
BG7110100
BG7110200
BG7110400
BG7110800
BG7111800
BG7113000

1. Tools

Diamag grinding wings

Diamag wing red box 9 pieces 18/20
Diamag wing red box 9 pieces 30/40
Diamag wing red box 9 pieces 60/80
Diamag wing red box 9 pieces 120/150
Diamag wing green box 9 pieces 18/20
Diamag wing green box 9 pieces 30/40
Diamag wing green box 9 pieces 60/80
Diamag wing green box 9 pieces 120/150
Diamag wing blue box 9 pieces 18/20
Diamag wing blue box 9 pieces 30/40
Diamag wing black box 9 pieces

Wing PCD 1 x 1 (9 pieces)

Wing PCD split (9 pieces)

Wing PCD 2 x a4 (9pieces)

Diamag 240mm adapter plate
Diamag adapter plate for polishing dots

Bush hammer set (9 pieces)
Star wheel cutters
Cutter plate 240 complete with bush hammer tools

Cutter plate 240mm complete with star wheel cutters

Diamag polishing dots

THE CHOICE OF PROFESSIONALS

For hard concrete

For hard concrete

For hard concrete

For hard concrete

For medium concrete
For medium concrete
For medium concrete
For medium concrete
For soft concrete

For soft concrete

For hard concrete/coatings
For removing coatings
For removing coatings
For removing coatings

Descrption — remars

bescription—————————————romarks |

Dry polish dot black #100
Dry polish dot blue #200
Dry polish dot red #400

Dry polish dot white #800
Dry polish dot yellow #1500
Dry polish dot green #3000

Diamag dry polishing dot black #100 (9 pieces)
Diamag dry polishing dot blue #200 (9 pieces)
Diamag dry polishing dot red #400 (9 pieces)
Diamag dry polishing dot white #800 (9 pieces)
Diamag dry polishing dot yellow #1800 (9 pieces)
Diamag dry polishing dot green #3000 (9 pieces)

Diamag wet polishing dot orange #50 (9 pieces)
Diamag wet polishing dot black #100 (9 pieces)
Diamag wet polishing dot blue #200 (9 pieces)
Diamag wet polishing dot red #400 (9 pieces)
Diamag wet polishing dot white #800 (9 pieces)
Diamag wet polishing dot yellow #1800 (9 pieces)
Diamag wet polishing dot green #3000 (9 pieces)

<180kg head pressure
<180kg head pressure
<180kg head pressure
<180kg head pressure
<180kg head pressure
<180kg head pressure

>150kg head pressure
>150kg head pressure
>150kg head pressure
>150kg head pressure
>150kg head pressure
>150kg head pressure

. w




THE CHOICE OF PROFESSIONALS

Spare parts
Frame complete




THE CHOICE OF PROFESSIONALS

| Item | Partnumber | Description | Remarks | Qty. |

1 Knob M10x25 2
2 E11229/RD Steerhandle 1
3 E12375 Main handle 1
4 M5x16 Countersunk head screw 4
5 E12404 Hinge 2
6 E11537 Distance plate 2
7 E11536 Bonnet 1
8 M5x16 Hexagon Socket Head 14
9 M5 Spring Lock Washer 20
10 M5 washer 20
11 M5x20 Hexagon Socket Head 6
12 E12274 Front cover Diamatic 1
13 BE1068 Spring gland M20x30 1
14 Low nut M20 1
15 M12x45 Bolt 2
16 M12 @32-Washer 2
17 E11542 Tilting support 1
18 E11543 Mounting bush 2
19 M12 Washer heavy 2
20 M12 Plastic Insert Nut 8
21 999-9154 Pipe clamp (set) 20mm 1
22 E12341 Hose connection 75mm 1
23 E12407 Electro box cover 1
24 E12366 Electro box 1
25 E10558 Hinge 3
26 E12289 RH electro box side plate Diamatic 1
27 E12268 MKII frame 1
28 M12 Nut 6
29 M12 Spring Lock Washer 6
30 M12x40 Bolt 6
31 M12 Washer 18
32 E12319 Wheel 305mm 2
33 E11558 Wheel axle right 1
34 M5x8 Hexagon Socket Head 4
35 E06893_RD 780PRO logo RED 2
36 E11121 Hinge bolt 2
37 E11559 Wheel axle left 1
38 E01492 Megi bush 2
39 E11119 Spring lock 5mm 2
40 M12x40 Hexagon socket head 6
41 E12288 Front support grinders 1
42 E11529 LH electro box side plate Diamatic 1




THE CHOICE OF PROFESSIONALS

Handle complete

e |
0D O
o ‘\@) ©/




THE CHOICE OF PROFESSIONALS

tom Lpat mamber __ ossrption | remaris_aty.__

E12380 Keypad cover 1
66 E06446 Magnet 2
67 E12375 Handle 1
68 E12404 Hinge 1
69 Emergency stop 1
70 999-9156 Pipe clamb 35mm 4
71 M6x50 Hexagon socket head 4
72 M5x30 Hexagon socket head 2
73 BG11760 Deadman switch 1
74 M5x10 hexagon bolt 1
75 M5 Spring lock washer 5
76 M5 Washer 5
77 E11226 Deadman switch cover 1
78 BEO712 Wire rope clamp 8mm DIN741_555 1
79 E11227 Unlocking handle 1
80 E10388 Tension spring 1
81 M10x30 Hexagon Socket Head Cap 1
82 M10 Washer 2
83 E10380 Push strip 1
84 E12379 Cover plate 1
85 E12369 Keypad 1
86 M5x15 hexagon bolt 4
87 BE0566 Snap hook 2
88 E07008 Chain for dusthose 1
89 M10x50 hexagon bolt 1
90 E11284 Baal attachment 1
91 E11222 Hose arm 1
92 E11557 Cover steer handle 1
93 M8x40 eye bolt 1
94 E11220 Locking axle 1
95 E09237 Spring 14,8x64x2,0 2
96 E10556 Spring axle 2
97 E12282 Axle steer handle 1




(%)
ol
T
=
=
v
(Ve
(e
[
o
(=
a-
(.
o
[N}
=
o
==
J
i
=
—_

Machine complete




THE CHOICE OF PROFESSIONALS

Item | Part number | Description | Remarks_|Qty. |

105 BG005847 Protection cap 1
106 BG11924 Upper belt 1
107 BG11899-1/RD Motor 230V/480V 1
108 BE0654 M8x16 set screw DIN 916 4
109 BG007808_2 Coupling upper part 1
110 BE0656 M14x140 hexagon socket head bolt DIN 912 3
111 BG007810 Flange motor seat 1
112 BG007811 Motor seat 1
113 BG005844 Coupling plastic star 1
114 BG007808_1 Coupling under part 1
115 BE0188 M6x25 hexagon socket head bolt 1
116 BG11829 V-seal 1
117 BE0635 M8x110 hexagon socket head bolt DIN 912 6
118 BG007839-2 Protection cover 1
119 BE0642 M6 8x8hex.socket head shoulde screw 4
120 M6x20 Hexagon Socket Head 4
121 M6 Washer 4
122 E04551 Plastic cup 1
123 E06897 Slide strip 3,0mtr
124 E11508 Tightening steel strip 1
125 E11507 Rubber seal of floating shroud 1
126 BG-BRUSH 20MM Brush for floating shroud 2,5mtr

127 E11504 Floating shroud BMG-780 1




THE CHOICE OF PROFESSIONALS

Upper drive

143

10




THE CHOICE OF PROFESSIONALS

| item | Part number | Description | Remarks__| Qty. |

135 BE0631 M8x40 hexagon socket head bolt DIN 7984 4
136 BG007866 Contra pulley 1
137 BG007809-1 Motorplate compl 1
138 BE0443 M10x25 hexagon socket head bolt 1
139 BG005860 Upper tensioner 1
140 E12358 Holder with @18 2
141 BG007838 Motor housing 1
142 BG007867 Centre pulley 1
143 BG11980 Middle belt 1
144 BG005834 Lower plate upper drive 1
145 BG005807 Ring 1
146 BG007804 Flange 1
147 BE0350 M6x10 hexagon head screw 8




THE CHOICE OF PROFESSIONALS

12




THE CHOICE OF PROFESSIONALS

item | Part number | Description | Remarks__| Qty. |

155 BE0617 M6x50 countersunk screw DIN 7991 2
156 BG11849 V-seal 1
157 BG007814 Ring 1
158 BG007827 Cover 4
159 BE0198 M12x30 hexagon socket head bolt DIN 912 5
160 BE0189 M6x30 hexagon head bolt DIN 933 15
161 BE0502 M6x25 countersunk screw DIN 7991 6
162 BEOO30 M8x25 hexagon head bolt DIN 933 2
163 BG007822-1 Housing complete 1
164 BG007832 Tensioner plate 1
165 BE0122 M14x75 hexagon head bolt DIN 933 2
166 BG007868 Drive pulley 1
167 BG007869 Pulley 3
168 BG11866 Lower belt 1
169 BG007865 Lower tensioner 1
170 BG007824 Lower plate 1
171 BG007850 Inspection cover 2
172 BE0082 M8x12 hexagon socket head bolt DIN 912 6
173 BE0O35 M6x16 hexagon socket head bolt DIN 912 18
174 BG0007826 Ring 4
175 BE0189 M6x30 hexagon head bolt DIN 933 20
176 BE0502 M6x25 countersunk screw DIN 7991 4
177 BG11797 V-seal 3




THE CHOICE OF PROFESSIONALS

Contra pulley BG007866

=
—

T 193

Citem | part number | Description | Remarks | aty.

185 BG005803 Belt pulley

186 BE0109 Key 8x7x20 DIN 6885A 1
187 BEO076 Retaining ring for shaft @25 DIN 471 1
188 BG005802 Bearing house 1
189 BE00O77 Retaining ring for bore @52 DIN 472 4
190 222-2331-E Bearing 2
191 BG007801 Axle 1
192 BE0657 Key 8x7x50 DIN 6885A 1
193 BG007805 Pulley 1

14




THE CHOICE OF PROFESSIONALS

Centre pulley BG007867

| item | Part number | Description | Remarks__| Qty. |

200 BG007812 Sprocket 1
201 E03703 V-seal 1
202 BG007806-1 Pulley 1
203 E01490 Bearing 1
204 E03993 Retaining ring for bore @90 DIN 472 1
205 BE0126 Retaining ring for shaft @50 DIN 471 1

15




THE CHOICE OF PROFESSIONALS

Drive pulley BGO07868

L
Ga B
g
= 19
<> ~

item | Part number | Description | Remarks__| Qty. |

210 BE0107 Retaining ring for bore @80 DIN 472 2
211 BG11933 Bearing 1
212 BG007815 Bearing house 1
213 BE0256 Key 8x7x30 DIN 6885A 1
214 BG007818 Axle 1
215 BE0658 Key 12x8x35 DIN 6885A 1
216 BG11867 Pulley 1
217 BG11868 Taperlock 1
218 BG007817 Bearing house 1
219 BG11871 Bearing 1
220 BE0607 Retaining ring for shaft @40 DIN 471 4

16




THE CHOICE OF PROFESSIONALS

Pulley (3x) BGO07869

227
228
229
pC—
e

(71

=

Citem | part number | Description | Remarks | aty.

225 BG11887 Bearing

226 BG007819 Bearing house 1
227 BEO607 Retaining ring for shaft @40 DIN 471 4
228 BG11889 Taperlock

229 BG11888 Pulley

230 BG007817 Bearing house

231 BG11871 Bearing

232 BG007816 Axle

233 BE0659 Key 12x8x45 DIN 6885A 1

17




THE CHOICE OF PROFESSIONALS

Upper tensioner BG0O05860

242

| item | Part number | Description | Remarks__| Qty. |

240 BE0074 Retaining ring for shaft @20 DIN 471 1
241 222-2245 Bearing 2
242 BG005830 Axle for tensioner 1
243 BG005831 Tension plate 1
244 BE0130 M10x25 countersunk screw DIN 7991 1

18




THE CHOICE OF PROFESSIONALS

Lower tensioner BGO07865

s T—5),

P
2

250 BE0074 Retaining ring for shaft @20 DIN 471 2
251 BG11884 Bearing 2
252 BG007836 Pulley 1
253 BG007837 Axle tensioner 1
254 BE0458 M8x25 countersunk screw DIN 7991 2
255 BG007833-1 Tensioner 1

19




(%)
ol
T
=
=
v
(Ve
(e
[
o
(=
a-
(.
o
[N}
=
o
==
J
i
=
—_

Buffer plate for surface preparation (3x)

20




Citem | part number | Description | Remarks | Qu. |

260-273
266-273

260
261

262
263
264
265
266
267
268
269
270
271
272
273

274-279

274
275+276
277
278
279

280

281
282
283

284
285
286
287
288

285-288

BG240190-1
BG2401901-1

BG11880
BE0204 + BE0584

BG11879
BG11878
BE0082
BG11877
BG2401901-1
BE0456
BG11811
BG11810
E06446
BE0608
BEO030
BE0314

E10240/SW

E09580
BG300133
BG300130
BG300109
MPL48

E07240-2
BG200993-1
BG200988-1

E06447

BG11878
E09580
E09119-1/NUT
E09119-1
E09119-1/BOLT

E10240

240mm diamond holder complete
240mm diamond holder

Fork

M8x25 hexagon socket head bolt
small + M8 spring washer small
Buffer disc

Buffer hard

M8x12 hexagon socket head bolt
Magnet plate holder 240mm
Only complete with parts 157 - 160
M8x16 countersunk screw
Centering star

M6x10 countersunk screw
Magnet

Retaining ring for bore @58
M8x25 hexagon head bolt
M8x30x1,5 washer

PLATE @240 MM WITH STAR
WHEELS

Cutter plate 240mm for 5 tools
Locking pin & screw

Axle

Cutter

Washer

DIAMAG 240mm adapter plate
Plate for 6 wings 240mm

Dry polish dot holder 240mm
DIAMAG grinding wings
DIAMAG adapter plate for dots
Dry polish dots

Buffer hard

Cutter plate 240mm for 5 tools
Nut for bush hammer E09119-1
Bush hammer tool heavy only
Bolt for bush hammer E09119-1

Cutter plate 240 complete with bush
hammer tools

THE CHOICE OF PROFESSIONALS

DIN 7984
DIN 7980

DIN 912

DIN 7991

DIN 7991

DIN 472
DIN 933

1

NFRFFRFRWOWWRFLRORMANFL, W —

N N
(o) We) W) W ol ol o U.IOO\O\H =

(62 6, IO, B i SN

21




22

(%)
ol
T
=
=
v
(Ve
(e
[
o
(=
a-
(.
o
[N}
=
o
==
J
i
=
—_

Buffer plate for polishing (3x)




THE CHOICE OF PROFESSIONALS

(ttem | part number | Deseription | Remarks | Q. |

300 BE0579 7/16 x 2”2 hexagon UNC bolt

301 BG2402001 Flexplate adapter for axle 1
302 BE0012 M8x25 hexagon socket head bolt DIN 912 3
303 BG400310 Morflex coupling 1

e

304-307 BG2402002-1 Flexplate diamond holder

304 BG24020021-1 Flexplate diamond holder only 1
305 E06446 Magnet 3
306 BG11811 Centering star 3
307 BG11810 M6x10 countersunk screw 6
308 BE0456 M8x16 countersunk screw DIN 7991 3

E07240-2 DIAMAG 240mm adapter plate 1
309 BG200993-1 Plate for wings 240mm 1

BG200988-1 Dry polish dot holder 240mm 1
310 E06447 DIAMAG adapter plate for dots 3
311 Dry polish dots 3
312 DIAMAG grinding wings 3

23




v
—
<
=
=
v
v
L
[
o
o=
a-
[
o
[}
—
o
=
A
o
X
f—

3. Electric schedules

E06867 / 3x 400V / 15kW / frequency drive

Jesp -
Jaquinu ALY -

Jaguinu UoISIASY - 14

HH# #H##AH# #H#(d
d39INNN ONIMYEA

Jaquwinu Bujuuny - |_

IT 1T
4d00 3400
abed s|npayds -
12M13] loquiAs -
aquinu Bujuuny - |4
TT4dT11

3d00 TOdIAS

an|g/a3ym -
2n|g leq -
2n|g leq -

US3.I9/MO|[A -
de|g -
el -
el -
51010)

(0aAtT) punotn / snuiy
24M dn-)ooH

(danwve) snid

abe3|oA [04u0)

ad / ye3
€1
1

1
3seyd

0Ot 6.} joA Ulely

dJOT00 FdIM

24




T
=
=
v
(Ve
(e
[
o
(=
a-
(.
o
[N}
=
o

12pul§ed

Buuayaz o wapyblu

wapjblu

pueys@anm aseqabas

dapj apuaipaq LpsLeR

Jeepyeypssbuibyianaqiojows

Byod-¢ Jerwuoineage)jesa

Bg0d-z Jeawoyneage)jeysi

Byod-T JeewioneagejjeIsu

JR|SYRPSPI00Y

Jeqdepy, BpRips

1apiaLps aseqEyelPs

praybipAaws

saynoRy

3SNY YAIM [eUILLID]

|eunuis|

1OBJUOD 3|qRACW LJIM 10)SISDY

EIVEY

WSIUBYD3W YOJIMS Y)im
U2}IMS PEOLAO J0)OW
J3yea.q 321 JaMod

sjod-sauly Uaveauq JIndaD)

9jod-omy Usxeauq 3o

s|od-3)buis Usyeauq 3Inda1)

{AMS utely

8jod-3a.y3 ‘1o8uU0DSIp pasny

ajod-aaitp ‘yyims pasny

a5y hiajes

-
H
-

JQJRULIQISURQLUOORS

SO0 2RJUCDpUBM

Buuemsn
puesiaan

Buguoipan 71

snd [pods

Buibegianene

jPW Rods

Buibegmmuoydo
2w pods

|eods

Jojeunigsueq

Jajj@uain

Japwasadue

wiooy

dwegeeubis

Jauuojsuel JuaLny

4205

Bunesy / 10ysisoy

461 2qnL

‘loo @sjnd Aejau

102 asjnd 103or3u0)

Aejsp yno-daip yam
‘loo AeppujiooRjuc)

Aepep dn-yaid yym
'l02 Aejau/10)083U0)

j1oo Aejaa

102 J0porjUO)

Jsuuqgjsueny

13)unod
JnoybBuiuuni

Jejewrwde

wioy

4By [eubis

Jeepyeyossbuuapeu

JeepyeyRspuIR

JeeyepS NP

Jeeysaubiy
Jeeyscuuay

aneblua aeqgeesp
JaWw dayspoou

JeepyepsieRIp

seeyepsERsp Oy

puaAliq
doupjnip

puamabruay
dowpyrup

pueying pbeegma
"PrucoyRUGRA

uado pbeegea
‘PorjucoyERUGRA

pu=ing pbeegea
Poejucoyeau

uado pbeenma
"Pejucoyesy

Ppejucosuabolusa

P udny

yams Auixoid

YRAMS 1]

Yo}IMS uUnssalg

Y2)IMs dnepsouLny |

yoojun Agjau
days Aousfuswig

Bupyo)
Pams Aiejoy

punoqau
yrms Aiejoy

Buppo|
uonoqysng

punoqau
yamoqysnd

Aepep awn ym sssop
1PR3U0d DN

Aejsp swn yyim suado
‘1orjU0d DN

Aepp awn ym sasop
1oRU0D ON

Aejsp awnp yim susdo
‘1orjuo ON

JOBJUOD JaMOd

PejU0D Aeljixne

. S a~—
= °

25




v
—
<
=
=
v
v
L
[
o
o=
a-
[
o
[}
—
o
=
A
o
X
f—

M3IA WOL10dg

S 9ALPUIG Xp

—-— -
€T

s

szr

e
wh
4 g3

}

= !
m_ﬁ 4 ke :
- 008 - <W e 96¢

(421114) M3IA INOYS

M3IA ANVHLHOIY

G0

00z

M3IA dOL

R T4 S

965

571

LT4S

S 00g -

(uedq)
M3IIA ANVHL1431

e

26




v
—
<
=
=
v
v
L
[
o
o=
a-
[
o
[}
—
o
=
A
o
X
f—

TNOT

o]

I

40T

InTT

TAOT

l

a1e(d buiunoly

8W 32AUpUlg X

uoRINPY /9T W< =0ZW
+ Vd/9Th

U1
Vd/9TW Faya

2748
SNTT
_M_ vels 1571

N
@
O
TISNTT @

vd/ om_‘,_rﬁ

dS Ve
uug-33

[o]
o o
o O

W3
sseig/Szn

W3
sseig/Szn

1eAR |y
Aeydsig

sselg/0zn

27




(%)
ol
T
=
=
v
(Vo]
(e
[
o
(=
a-
(.
o
[N}
=
o
==
J
i
=
—_

LUWOZS=T WW(Q9XSZ INpUod 3|qe] =
WIWQ6=" WWQ9XSGZ INpUod 3|qe) = D
(Jeuondo) wwpe=" |leI-NId = g
wwoze=" [1le-NIQ = v

TOP

<

~——(Qp] - (G]

LR
s
-
1

0SS

0ST

98¢E

~

- QT
0 S E—

~t—GOT— =
e

et G G

28




29

v
—
<
=
=
v
v
L
[
o
o=
a-
[
o
[}
—
o
=
A
o
X
f—

(Mojj3p/usaiD) =34
pue|b 3jqe2 D3 Bl ul
Pa123UUeD 3q 0] SI PUR PIRIYS =

SW MOJIRA (wwQT 38 Bumno Auo) pjelys P=jaud 0y
Qﬂﬂ.ﬂmﬁh@ov\»w SPIS UoO3UU0D JOojoLL U0 uop ensul sAes)| .¢0>=wﬂvm_£ 5 Qso__w»\cwewv 1
= © £) M= (kD)
= (peg) T (g " \ ©) 7) TA=0peg)z
B u%n; ;H.W_W;ﬂ < @® ) = (umaig) T
- wuwIgx S MOJRA
B 31qe2 0y I S \ \ [-AJ1SAZ Xy © B} ojqe0 943
:puaba \ \ s
LINIGYD S8
SET dYOLOW
0ST 06 001

wwoogT = 1ybus) |aoL




=
v
v
L
[
o
o=
a-
[
o
[}
—
o
=
A
o
X
f—

SPAPT
ob6g3j0A |auo)

o1t o1t

JQA0  DQAPT

4

gy

>
JZ-E-*

£1/9| 2ifp, T

VEINDT
TAOT

<I|<I|<I

eis| zve! Tt

g7

4
4 verrer

ot

wdi g9pT
ZH0S VS'62 AOOk
MIST 10301
“wii 09pT
V5 62=u1
ZHOS/A0OF
~E ST
— TWOT
3d M A n
S TR T T N
_|l/ ||||||| L
1
|
1
|
|
|
e 10 i [ i N
(o} [o} (o} o]
3d €L 4N L
TLNY
Jeaqp
VEE 'MAST
£ dena)y
€1 1 | Ta
g8 9 N0T

g

ZHOS VZ€E A0Ok
Ajddns Jemag

30




(%)
ol
T
=
=
v
(Ve
(e
[
o
(=
a-
(.
o
[N}
=
o
==
J
i
=
—_

He)s J0jo doys Aousbuswig
021/ J0A0 =
vI €1 73 IA o 134 TZISOV-SdX
[e] o o Jv o o nIt
90 TX b 20 IX
b e <4 a days-p3
--31SIT s --1<D ISNTT
£l hrd T “
SO TIX
daysy3
b I P00 ISUM
t-O OTSNTT
£ 1
07T/ ANAALY =
0z / +ALV - 3 10TX

— JAA0/sor

» DAALT / vot

0T/ AN =

31




v
—
<
=
=
v
v
L
[
o
o=
a-
[
o
[}
—
o
=
A
o
X
f—

20A0

pleN74

Buruuru psads M2 MDD
anug 10}0} 10j0 10}0
» DAA0/ 611
4
—2\ mu
W TWZT
T
T
&
LAY
JeAgpy
3d o AbT+ WMd 0L+ +IV -TIV WOD @ m|zor
? ? o] o ? P99 o [e] 1N0T
7o 1o 0o TX 60 TX 80 TX
B | e 1 yor 2 T Wby
5 ISTT
O S
o 1]
Lo TX
TITT Spisioeg
» AMdALY /611
/e 0T/1X » +ALV /611
TT/eX
» DAAPT/6TT

32




33

=
=
v
(Ve
(e
[
o
(=
a-
(.
o
[N}
=
o

343 o1+ N0t ' a 7 THZE =
£z +1IV INOT . 133 £x HZT =
[£43 IV INOT ] or X 248 paads a0
[£43 a N0t v 6 24 MO a0l
43 m IN0T 8 12 NOD o)
IMd 0L
[X43 [ it L NOD a0
43 A nte g 9 [ 1ST1 =
[4] 23 nTT ) S €1 1ST1 L5 oy
[543 o Tt . b (<3 TSNTT das bwbsug
74 TWZT
3d
T 2 TAOT v 3 £ NTT =
TTT v nit $ 4 4 TSNTT das fowbaug
T TWZE
T + TAOL v 1 1 NTT das bwbsug
9z WZT 3d =
x4 3d ot 3d paads Jaop
uwnjod / abey uoneubissp y2bue| uoneubissp 3abue] 1X3) uoiduny
[} o c [
a o | i o =N
z| gt g £ 182 =z
2128 E E | 2% ]
c =3 g 7= 2
8|8 8 3
g IPAPC sleulwia] g
o °
c s
2 H X K]
e} =}
3 duis 8

T00°€r wesbelp jeuiwia|




v
—
<
=
=
v
v
L
—_
o
o=
a-
bk
o
[}
—
o
=
A
o
X
f—

891503 J3fnupiag T MI/dVZ QI3M $'2NQz o) 3biag e pug I X
991503 AP §'ZNAz a13m 3612 §'7,7 [eulwia) dwep uoisual 43 X
£91503 43 nwpiEp §'73dZ a1Im wp)§'Z,Z §'Z NAZ 49 [eunwwia) e 1 X
8z8£03 pugRM J2V'NOI b\ NNALSANT SESZ/80L6 2P b\ un=aspugy z X
088203 158vd #0e21 8E46TT46TT 403213UaA A puneb obuy I 43
188203 29033 JapiRulps 3d1SZIOVIASN SEOL Y WWSZIXSZT 3n0-3nd pub 3agng 3 [T43
6803 159vd H/EW0SZ DNV T 8E46T T461T Nvd HHXNPSTH H/EW0S Z FPAVZ WWSELET T4 6TTHOLVILINIA 3 Wz
090803 2923 JBpIRUPS TZISDV-5dX 202V A b2 - das Pwhaug - JysdX NP T Tt
£61503 23023 Japiaulps 0£0p25dY-818Y 9B\0Z5-002 VE FPAPZ Addins samag T TAOT
8/8.03 2403 JBpRUPS 90L¥-2\D jaubeoWR Y - PE £ -V 9TT - LY-ZAD J2¥Raq Y2 Jojop 3 400
£48c03 29023 JapiBUpS OTAHOTTYEMA WI JeAgje Jg) aged 3 N0t
9/8£03 23023 J3pRUPS E0TTVEMA 1¢ A3 Jq Reidsip oy 59 4] 4000 T N0t
SL£8L03 ARO[ JPRUPS Z0TTVEMA £ Jeanje Joj Aedsipwesboxd gy Jasbugunow jooq T N0t
092803 23023 JapIRUPS PNSTAHTZALY |euLLIR) Jiydeib s A0Sy MIST 2Aup Aouanbasy T N0t
37VW AOOb 3d +db V2E 330 4912)P0S 33ANO e 3|Ew Luioy-33) YZE 3 X0
anbiueRwaR| AesB 50 WX TIL SUARNG 10 9TOZ/SEQL TV 2insopul 3 [Te)
051803 qooe[ 10d ZET'05 0N paed-pPI 'sseiq AWI/OWI ZEW Inu pueib 3ge) 1 od
1013 STW-ZEW ONIYILLINATY Pejeld [piu "sseiq Jul §'T,SZW X2 §'TaZEW NPy T od
171803 qooer 10d 52205 ONC paed-pYPIU 'ssiq AWI/OW3 §TW Inu pueb 3qe) 1 od
1 505003 qooer ST+ 9TW ¥IOWTTLIVM paieid-|3piu 'sseiq 6T, 9TW Inu pueib qe) 3 od
90p003 qooe[ S T+0TW TILIVM Peied-@xpiu ssexq (91/°€T/T19d) §'T.02W PUg5 PaeD 3 9d
6v6£03 3P JWS/SX30 a1Im ouerq SPULLLIAY JANLUPIAN JOJ SRR [RULLIAL s [:1)
Wi Sub AW3 13VXIOLON OTOMY W3 b 9°0 LADISAZ 9 o
288403 swayshs (@03 pAY S XOg10Y.INOD OWg 323idwon 3sey |aquod paads Buxg J0oA X0gjoqued T v
6£1803 PA®ineH 20090060£-0€ uB3p 0 "uaRuB/mofRA Zwug aua jewaju] 8 v
8£1803 PAnEH T0090060€-0€ B3P 06 DPEIq ZWug au jewu] o1 v
L£1803 PR 10520060£-0€ uB3p 06 "§Rq ZUAUG'Z Buwa [ewu] z avd
£€1803 [kl 20ST0060£-0€ B3P 6 U2UB/MOjjRA ZUUG'T au [ewsaiu < avd
[l 90500060£-0€ SUYA QULUG'Q 2k [eUIRIU] 09
£21803 WWO0S-ZT ISOH TViIdS WSZ £d W 05-Z iy asoy jeids 3 v
106403 ) Wi 08-5T ONVISTVWAIdS B 2d pd WWOS-ST I [s]eeiids 3 [1a)
u6L03 uauag NIV3QINNOW 09XSZ 3-T.L 09=0dA WiW 09%SZ HXg Wespjunoyy 1 v
ses.03 uauRg 3A00YD TIVH'LNNOW SESL WZ WWSEXS /' paziuenjed =1y 1 [12)
»8L03 29023 JapiBUpS 08/1HO6Z00ZT60MASN 08/-9WS 218633 GEQ/ 12y WWODEXO0bX009 Puemysey T avd
Jequinu censelg pueig Jaquinu adAp uoneubissp Anuend GLIERTT ]

35! sHed

34




v
—
<
=
=
v
v
L
[
o
o=
a-
[
o
[}
—
o
=
A
o
X
f—

E06867/UL230 / 3x 230V / 15kW / frequency drive

1B -
Jaguinu aAylY -

Jaguinu uoisiASy - 1_

HH ##E## ##(d
H3gWNN SNIMVEd

Jequnu Bujuuny - |_

T 1T
4d02 40D
abed ajnpayds -
1312 |joquIAs -
Jaquinu Bujuuny - |_
TT4T11

4d0D TO9IWAS

SYM -
aYM -
SYM -

USUD/MO|[SA -
»oelg -
»oe|g -
»oelg -
SIo[0)

(2aApz) punois / snuily
2.m dn-yooH

(>anrz) snid

abejjop [0J3u0)d

ad / yue3

N0ET 26e3joA ulep

DMV BULIM IV YOTOD THIM

35




—
<
=
=
v
v
L
[
o
o=
a-
[
o
[}
—
o
=
A
o
X
f—

Buumysz yau wep Sl

wizpyBlls

puFisssem au=qsbeu

dapy 3pusipaq LpsunpR

JeepEyeyrssbubyEAsgioyow

Byod-f 1eewoaneane|=su

Gyod-7 1eewoaneans| 25w

Byod-T eewoaneane|=su

JER[EeLISpyo0y

J2qdep, iBpiayas

BpEYS BEgE RS

a0y

BSNY YUM [ELILLIS

|euLIa ]

JOEIUOD |EACLU LAIM JO}SISTY

anfep,

LUSILUBLISWY LDUMS LM
IlMS PEO}ISAD 1010
13ERlq YIS 1amad

ajod-sa1u3 “Isyealq YN

ajod-om3 “Jayeaq UND

ajod-a|buls “Jesjeauq JN2D

YoM el

ajod-sau13 “108UU0ISID pasnd

ajod-33.1y3 “LI3MS pasnd

asny faajes

<&

I

bt
4

e

SOUPULIOISUR UGS

SOOPIFEIUCIPUEM

BupuuEm=a
pUREIZaM

BuniEa 1L

5jnd sods

Buifziiiayenye

JEW

SuifeiEnwoydo
28w mods

feods

1o wICyEUR D

J3j[ELRn

EEwaRdwe

usooy

dwegesubis

JBLLIoJSUR JUSLIND

1205

Bunesy [ Jo0is1ssy

6y agnL

‘1oz asind Aejal
|02 as|nd 103D

Aejap no-doip uym
‘10> Aejau10pEUDD

Aepap dn-yad upm
‘102 Aejal/03oEuo]

J1o3 Aejaa

|03 ICIIEIUOD

dalioisuen

J8junod
Jnoybuiuung

J=pwrwde

uioy

161 |eubis

[N

Y _¥_

el

JAEE|EyEGIssEULBREY

JEEE RS pUIE

IeEE ERSYNID

1eeisnubiiy
IPEISOLLIEL

sneblun sieqreeip
= deispoou

JEEEyEEERD

sEEpEeypsEep dy

EE
by

pussaabiniz
douwynip

puzns pheenizs
TDEWDINERIGIEN

uzsdo pheeqian
TEOIERIGEN

pusans pieeqisn
e

uado pheeniss
“FRIuOTyERW

Jr=jwcasuabouLEn

LA

Yopms Aiuixold

PUMS YW

YIHMS 3Inssaly

L20IMs JEISOLLSL |

ypojun Arejol
dojs Aousbuswz

Bunyaol
yopms Adejoy

punogal
oms Alejoy

Gunjag|
uopoqysngd

punogaJ
uopogysngd

Aejap awn yym sasop
"13E3U0D DN

Aejap awn ym suado
‘1DEJU0D DN

Aeep 8w yym sesopa
‘12EU02 ON

Aejap awn yum suade
“12E3U0D ON

1PEIUOD JaMOd

JpE0D Aleixne

36




v
—
<
=
=
v
v
L
[
o
o=
a-
[
o
[}
—
o
=
A
o
X
f—

TnoT

10071

INT1

TAOT

a1e|d Bununoly

37

JW3
SSE/TEN
i .
'dS WEQ
wioj3zy | K0T
ADET Q
3 dsveg (€ O
SSRIZER LLI04-330 a Qo
TX0T
o 1001
-y
UonINPAY/ATI < =02
+ ¥d/9TH
¥ !
wd/9Th 2571
ner | @
TSNTT
_M was sz | O
TSNTT O Jeanly
Agyds)
] |dsiq
wd/0Th

SSRIG/0EIN L




38

(9
=
-
=
v
(v}
i
e
()
(=
o.
(.
o
L
—
o
=
(-
(e
=
[r—

HOLIMS

NYIWav3Ia JLOW3Y
Sa[niiz) adpy \ \ Sa[Nia) aUipy
=—=—— / / Shd T ————————--=

/ / _
59 04T T 591
wwpos = wbus| g0l
13N1avD \ \ 3LOW3Y

\ \ ad|-Ind zWwg/ 0xaT

00g ass o0z

WwosSTT = W6Ua] [230L

(MmojjpA/usa1n) = 3d

pue|b 3|ge3 D3 3l Ul
pa133UUI03 3q 03 §I pUE ‘PJBIYIS = ¢
S bey mM 21 afg

WM = AaD) £
N uﬁsum_m z
1n_= (umoig) T Py
3d pue g ‘2 ‘T "ou
oW bey sjged i3 . N Be1 aqea uo deim-yuuus
:puaba (wwpgT 38 Bumno Auo) pleys Pa1oid o1

SIS UOIDSULOD J0J0L UD UORE[NSUl aAES| Alaalsp 104
(molpa/usaun) 34

\ \ M = (Aau9) £
A= (peg) T
[-ADTISAZ ZWWOTX 1n_= (umosg) T
Sy bey 3jgen adg
13n1gvD \ \ ‘pusbe]
dd pUe € °¢ °1 "ou SeT ¥OLOW
Bey 31ged uo deim-yuLys
05T 056 00T

wwgpzT = ybus| jeoL




39

(%)
T
=
=
v
(Ve
(e
[
o
(=
a-
(.
o
[N}
=
o
==
J
i
=
—_

was=ul
JPAFE IHO9 JEAQEEXE ZHO9 2EAQETXE
abeyjon jonuoD MOIST 10300 wioy-330 Addng
MM LAY e v
x0T
~E
0Tr 01T — W TWOT [ | ]
20M0 DAAFE ad| NT o] Ty Tt ¢ [ ves
F 4 3 m[ A n 0T
L e e e e
Fad-4-4-4~
LT !
e |
|
g I
_wﬂe‘{ HOMY oWy DAY
| wwe 3 WD ]
|
] AT P S I I I I
= |
= Y
™ 1A0T
P 3 3d 3
g 0 9 0
a4 £l @1l
s
w
LAY
TN
AOEZXE
MAET
a oz on|ra:
? 7 7ot
1oy e
* " Ty
a
al
fal




40

v
—
<
=
=
v
v
L
[
o
o=
a-
[
o
[}
—
o
=
A
o
X
f—

0T DO yivT e~ =DdAD / FoT
i m
fas €1 7k 93 v v TEISD¥-5dX
5] a o) &} Q a 1nTr
90 TX ¥ o TX
¥1 ueg i z dois-143
--3TSTT f-—@f--r=D ISNTT
fad 1z T .
soTX dous-pa
¥ [4 PO AL,
YO p-OTSNTT
£ 1
07T HMAA LY T
i
07T +A LY i £ o TX
i

078 [ AT i pa wOIANFE (t0T
e i




(%)
ol
T
=
=
v
(Ve
(e
[
o
(=
a-
(.
o
[N}
=
o
==
J
i
=
—_

20m0

20T

ued
Buljoony

TToWW
M

THZT =pisyoeg

ZTfex O1/TX
TT/EX

— N, IPNT
TWET

T wIAND (87T
™

3d AT+
(o]

TLALY
SEARY

on m ot
7 £ |tnot

it

7 1 WEyE
fom——— == \fy-T ISel

LOTX

— e W UMMdALY e 1T
™

T ALY /511
p

pe— »IANGT [ 655

e
™

41




THE CHOICE OF PROFESSIONALS

[=4
E
=
=
=
@
=]
i
o

42

U ) O P P I U Y R
o p=i bo) pa g ] g pag pg pah Rac) Bay B
Cable name cable type
) o =
Connection ) I o] O Y O |- P P + e
point IEETER PR E]T
c
8
&
1]
=
=5
]
1+
b=l
i
5
£3|2|2|2(212|212|3|2]|3
5] HEHEIEIEIEHEEEE
3
=
&
jumper
9‘1—|U‘) - - -
B X B
vl =
£ terminal ] fw]w|nfa|a|a]g]
-
v .
. Convection | e |m[a || x| 2 |% || | = |
(=]
2
=
m
=
=
1
=}
i
@
5
[y
() R ) R ) [y gy -
221212 a|a|gln |22
- o G
Cable name cable type
e
0 g
o &z
(=]
2
e £
1] =
c =
| -




v
—
<
=
=
v
v
L
[
o
o=
a-
[
o
[}
—
o
=
J
o
X
f—

$-0EZT +0E71 54 puent sz5uy ues 1 TWET

N bTrE DOAPT BELETT,6TT N, SPAPE U3 1 TWZT

7160V SEZ T16QV SBZ 1 THTT

¥EZ AT Jesiuelaog ¥AZ %01 SesimEUnng AT oS- 1 THTT
11111 M3Z TI1T1 N3Z T QK WEWRE 1 1521

12111 M3Z 12111 N3Z T DN uBWEE 1 1521

7av SEZ 7y 582 e ] 1 1521

TTET MEZ TITTT NEZ X O WEWwE= 1 1511
LEZOTO°BD EEEWY SBZ WLLHYLS, NIFHD wonnqysng 1 1511
12111 M3Z 12111 N2 T IN IWBUEE 7 ISNTT
PaSY SEZ FrESY SBZ days fousfuaug 1 ISNTT
TTZ-50X + T6L¥d-50X TTZ-50% = T6{¥d-5DK Uld + v laaeg 1 ZSNTT
TZT50¥-5dX TZTS0%-5dX Aeja dus fausbiaws 1 it
OEDFZSIHETAY UE0FTSIUITEY VE AFT/00% Addns s=meg 1 TADT
SOLZAD 9014 ThD V31T I{ERIG ANUE BULIOSURL 1 301

AEW S10H TEALY MIEZLE XEW STOH TENY AQEZAE MPHST J30auoa Axusnbaiy 1 001
£0dVEND £0dVEAD 1L 3|pUeY JH0/NO R + 3y 1 1001

990 £AD 999-EAD THL N Bupeds abieq 1 1001

59d £AD 59¢-EAD TEL dE weg JeaERaq An2an sowl 1 1001

STSESA STSESH T8Y £3d] 4 195 103330 ES 1 TXOT

STSESD SZ5£5D T8V £3dI Y6 387995 38NG ||FAN 14905330 WES 1 TX0T

00 TvX 700 19X SUTANG {04 §T0//5E04TWY Ms0pu3 1 [TH

AWE/W 57505 AllE/W 57905 W3 pEoe|d-=aIN 5 T,52W PUBID 392D 1 2d
10d/W STT'0E 104/l 57205 JW3 PAPE-EN 5T, 521 00T 1 24
WdITHOTH 49 TH <0 Vid UOSanp=H 57,81 <= 020 Homnpey 1 od
SEDLYD STT0S STl HF0KTALHTM 5T, 3T 30T 1 o
SEDLYd 91905 ST,3TH ¥d TALEYM 57,31 PUPI3 31320 z od
SELYd 0IZ'05 0Tl HI0KWTALHTM 57,02 30T z od
SEOLYS 07305 5T,070 d TELHYM 5'7,02W PUPID 31320 1 24

W 07Z'DE 07W HI0WTALEYM PaPE-E3N 5T, 021 INpo] 1 24

TW 07505 51,02k TELHYM pe|d- 2PN 5 T,0TW PURID 31920 1 2d
10d/W TET0S 104/l ZEZ'0S JW3 PEFE-EHAN 5T, TEW 3MepeT 1 2d
AWE/W TES'0S AWE/W TEFDS 203 PEF|d-EAN 5T, TEW PURI 3|92 1 B
6Z0DZI60MNNI - Z00B 6Z00ZTE0MNNS - 70078 0550SE =ed Bupunow A 0EX005XD0F S50y 1 8

Jaqunu ved

Jaquinu adA]

uoneubisap

fyguend

bey a21nep

35I| sHed

a3




(%)
ol
T
=
=
v
(Ve
(e
[
o
(=
a-
(.
o
[N}
=
o
==
J
i
=
—_

E06867/UL480 / 3x 480V / 15kW / frequency drive

Je2A -
laquinu aAlYaIY -
JaquinuU UoISIARY - |_ 7
FH #HHER HH#(d
439NN ONIMYYEd

Jaquinu Bujuuny - |_
TT1T

4d02 3400

abed ajnpayos -

12113 |joquIAS -
Jaqunu Bujuuny - |_

TT411
3d02 TOdINAS

suym - (2aapz) punol / snuily
SUYM - 24m dn-yooH

SHYM - (oanrz) snid

abejjop [013uo)

UsaI9/MojSA - 3d / ype3
Yoe|g - €1
yoelg - 1
yoe|g - 13
SI0[0D 358Ud

2eA08t 20ey oA ulely

OMY BuM IV yOTOD TUIM

44




—
<
=
=
v
v
L
[
o
o=
a-
[
o
[}
—
o
=
A
o
X
f—

RC TR0

Buuzyaz 13w wapBls

wizp Bl

puFissEsm au=geda

depy =pusipeq s

aeeEoyEyzssEulbyznagsayow

Bqod-f ewoneane|Eisw

Gyod-7 e=wouNEane| RIS

Gyod-T 1eRwWwoINEaRe| RIS

IEREELISpyo0Y

A=qdepy, JRpRys

JBpIRYIS BEgEEYS

pEybaaEws

1By

SENY UM [BUILLIS |

|BUILLIZ ]

JOEIUCD I|GEACLU YAIM J0ISISTY

anEA

LUSIUBLISLW YIHUMS LEIM
LDNMS DEOLIBAC J0J0L
Ja¥ealq U2 Jamod

ajod-aalyl “IeyesIq N0

ajod-om3 “Jayeauq UNuD

ajod-s|buis “Iayesiq IN2ID

Yums LIElW

a|od-aa13 “198UU0ISIp pasnd

ajod-331y3 “Youms pasnd

asn Aiajes

HOIPULIOJEUR NGO 05

SDOPIEILOTpUEM

Bujwissmsa
pUEISIZaM

Buigyoi=e 1L

sind jsods

Bui=aimyene

EEr

Buiiensauasdo

3w podg

feods

ImEwIGsuen

JB|En

Jmzwaiadwe

usooy

duegesubis

JBULIGJSURIY JUBLIND

oS

Bunesy [ Joisisey

16y agn

‘o2 asind Aefas
|02 as|nd 130U

Aejap no-doup uym
‘li02 Apjal10)0E3U0D)

Aejap dn-sd ymm
‘102 Aejal/1ojoejuo])

Jio3 Aejaa

107 J0}3EjU0D

Jaluioisuen

J3UN0D
JnoyBuiuung

Japawrwde

wioy

46y jeubis

JEejEELIssEULBpRY

JPEEEYISpUR

JEEpEy RSP

weersaubiiy
JemisowsLy

arneblun siegeeip
5w daispoou

JEEE RIS ERIp

FeEEpsEEp dy

[
iy

puzazabingg
dousynip

pu=ynys pheeniza
IEIL0INBRIGEA

uado pbeernias
DELOERIGII

puzns pheemzs
“J3RjucoyERL

uzdo pheeniss
“J3RjucoyERL

ejucosusBouLEs

ey

youms Aqwixoad

LPMs

UIHMS 3INssald

L23IMS JJEISOLLLBY |

yoojun Alejol
doys Ausbiswsg

Bupjoy
youms Auejoy

punogad
youms Auejoy

Bupydoy
uopoqysng

punoga.
uopogqysnd

Aejap awn ypm sasops
"1EUD JN

Aejap awn yim suado
"1DEOD IN

Aejap awn ypm sasops
“PEDD ON

Aejap awn ym suado
“PEDD ON

PEOD JBMOd

JoEjUOD AlBljixne

45




v
—
<
=
=
v
v
L
[
o
o=
a-
[
o
[}
—
o
=
A
o
X
f—

TnoT

1001

I i -

INTT

TAOT

a1e|d Bununoly

!
SSEMYZEW
it .
'dS VED
LwLiod-330 THOT
AOSY <
3 doven (€ O
sseIgfzER WLI04-330 [o}Ne]
o]
TXOT
o TO0T
-y
UOINPAY /T < =0T
+vd/9Th
1 -
Vd/9TW 7571
ner | @
Z5NTT
_M_ yes 15z | O
ISNTT O hmmf_q
B|asl;
. |dsiq
wd/0Zi

SSRIG/0ZIN L

46




47

a—
=
-
=
v
(v}
i
e
()
(=
o.
(.
o
L
—
o
=
(-
(e
=
[r—

HOLIMS

NYWav3Ia ElTe/NEN
I IETRE T / / ECTIETIETIRT
== // S ZTXE =

7 /
0 04T 591
wwos = ybusa) [ejol
13NIBYD 310W3Y
SN} BN \ \

\ \ adl-Ind FWwWG/ OXaT

00g 0se 0oz

WWQSTT = 1y6us) |2301

(mojpa/usain) = 34
puelB a|qes D3 8u3 Ul

pB1P8UU0Y BG 0} 51 pUe ‘PIRIyIs = ¢
S bey w_wmu ak3

I = (A219) €

TA = (pej)

Smu E;ohmw 1

3|qed 3

B _"D_ucwmwm__ 3d pue g ‘Z ‘T "ou
(wwpgT 38 Bumno Ajuo) peiys 1e10id o3 Beq 2198 Uo deim-uliys
3pIS UOIBLLOD J0J0W UO UORE|NSUl 3ABs| Asnsp Jo4

(mojjas/usain) 3d

\ \ M = (fa19) €
A = (3eig) €
[-ADNSAZ zWWOT>E TN = (umoig) 1
Sy bey =jged ad3g
13NIEYD \ \ pusba]
34 pueE 'z ‘T "ou
Bey a|qea uo deam-juuys SET HOLOW
0st 056 001

gz T = ybua| [e3oL




48

(%)
T
=
=
v
(Ve
(e
[
o
(=
a-
(.
o
[N}
=
o
==
J
i
=
—_

WeEZ=UI
JPAFE ZHO9 JEADSEXE ZHO9 JEAQBEXE
abejjon jonuod ST 10101 wues-330 Addng
TR de | wen
TN S T
~E
0Tt 0T — W TWOT ] | .
20A0 DApET Hp wboap o n é fvea
' A 36| m[ A n IX0T
L i N e Y
rad-oJd-o4-d~
1
£ToM |
= 1
" 1
= ,
1 sy N o s
_.F_xu k] ND "
A az - 4 o I D O s @M
== | —
Y Ry i
™~ 1A0T
" 3 3d3d

oy
*
oMLY
Ay
.“”_-,Du_mmuﬁnm
W
a) a n| vt ¥OSTLE
© 0 ©|or n_mmv:UoH
Trow T
» e asmy
b
€a

n




v
—
<
=
=
v
v
L
[
o
o=
a-
[
o
[}
—
o
=
A
o
X
f—

0T AN

== DaAD [ FroT
EL

e
i
bas £r zh A il i TZISIV-5dX
] [»] [+ [#) a s} ntt
90 ITX ¥ 0TX
#1 R (4 44 doas-143
X--31811 F--®f--=DISNIT
€1 <4 LI
saTX dovs-p3
¥ Z O3 3L
Y0 L-OTSNIT
3 T
0TT [ UMAAL T T
i
0T ALY T £ o TX
I
078 [ JAAR T4 T i
it A

WIONFE 10T

a9




(%)
ol
T
=
=
v
(Ve
(e
[
o
(=
a-
(.
o
[N}
=
o
==
J
i
=
—_

uey
Buljoo

T »J0AD/ETT

2080 e

THZT =pisy2eg

X OT/TX
TT/EX

— N, P
TWZT
I

3d AT+
[

or=
[=]

+1V -V WO

T TT

TLALY
seny

m ot
T |tnot

i1

X

Ll I 1
| maer

+1 Wy

- - = \fyrIsEr

Lo TX

e HMAALY et

1M

— ALY 61T
I

— WOANGT /61T

Samt yaE

50




THE CHOICE OF PROFESSIONALS

[=4
E
=
=
=
@
=1
I
o

51

[ Y ) R P R Y O P Y e
222 E 22228 2] 2]
Cable name cable type
) o
Connection 1 0 U I O Y I P
point 1P R R
[~
8
b=]
o
c
=
7
)
h=]
o
5
= |z |E
=
HEIEHIEIEHEIEHEHEHEERE
o HEIEEIEIEIEIEIEIEIEIE
3
=
&
jumper
9‘1—|U‘) - - .
B X @
wu c
£ terminal PO VY N O PR IV P R P T e
=
v .
. Connection | e fn [a||s|n|%|w] =] 2 |
(=]
2
]
m
c
=1
4
=]
o
@
5
[y
[ EGN T G [P g iy -
B EA R et kel el boll B B B b
- o IR
Cable name cable type
| .
0 %
O &z
(=]
2
e £
(1] =
C =
L .




v
—
<
=
=
v
v
L
[
o
o=
a-
[
o
[}
—
o
=
J
o
X
f—

$-DEZT +-0£71 94 puen ssbuy uey T TWZT

\FTEE AN BE,611,611 NY: IPAPT U3 T TWEl

TI60v SE8Z 7160V SBZ mEwog T THET

¥BZ W01 =5imEUatg ¥AZ %01 #51:93U80d AT 2oL T THTT
TTTII N2 TTITINGZ 4 ON W 1 1571
TTIIINEZ TZITINGZ T JN WELERE T 1521

zav sz Tav 8z SIpUEY Ypums T 1521

T Nz T NaZ W% ON WS T 1511
ZET0'T0°50 EEgvy 582 LLHYLS, NIFHD uomngysng T 1511
T NEZ TZITINGZ WX DN RwERE z TSN
¥hE57 562 [ dugs Jaustieug T TSNTI
TTZ-50K + TELVA5IX T1Z-50¥ = T6{¥a50X Ulg + v Aaes 1 ZENTI
T7153%-5d% TTT53%-5d% Aeja doms Ausfieug T i
0E0FISduETaY 0E07Z54ETEY WE JPAPZ/IZAD0E " 00T IPADTT 00T Alddns Emog T ThT
S0LEZAD 50LH ZAD Y5 TT RERIG ANIIE ROgsURI T 1501

PN STQH TZALY ¥ STOH TLAL ST J3{jeauoa Aausnbeid T ot
E0dVEAD £0dVEAD T13L S|PEE0 HO/ND PR + 2 T 00T

559 £A9 S3T°EAD THL I Bueds shi=] T 00T

05d £A9 054-EAD T1EL dE yos RERiq In3u0 Jowol 1 1001
cosEa S55E5) T8 2541 47 ¥205 Winr-335 ¥ES T Zx01

535£5D 5559 18v 73d] UZ 197005 39AN0 |7/, 05330 WES T x0T

00 T +00 % SU0mNG ¢ 54 9T0L/SEDLTYY Snsopus T au

10d/W ST 104/l 5T2°05 W3 PR 5T, 5T 3RS T 24
AWIW 5508 A3/l 57905 I3 pe|d-EIN §'T,5TW PUPI9 3D 1 4
WdSTHOTH T,9TH=-0ZH Vd U037y S'T,9TH < 02 UomInpay 1 4
SEDLVd STT0S ST $30LTILHYM 517,511 30y 1 od
CEDLVd 31505 T,3TH ¥d TELHYM 5'T,STK PUFIS 292D z 4
SEDZVd 0ZT'0E 02 ¥30LTILEYM 57,001 3o z 4
SEDLVd 02505 57,02 vd 31HvM 5'T,07H PHEIS 31920 T 4
WOTZ'0S 0T ¥30LTELHYM 57,001 3nupey T 24

TH 0T3S 57T, 07k-1 E1HYM N 5'T,02H PURIa 320 1 4
10d/W ZET'OE 104/l TE2°05 SN 5T, ZEW 00T 1 4
AW/ TES0S AW/l TE90S N 5'T,7EW PUPID 31320 1 od
5700ZTE0/MNNS - T00FE 67002 150MNN3 - 70078 DE5xkpcE Seyd BUnLnow w pOEXDISHI0y 2Ms0jug T [La)

Jaquinu 1ied

Jaquinu adA |

uoneubisap

Anuenty

Bel aonap

35I| sMed

52




THE CHOICE OF PROFESSIONA

4. Fault diagnose frequency drive

For a complete overview of faults and how to resolve them, check the operating manual of the frequency drive
or the CD, which are delivered with the machine.

If you put the CD in the computer, it will automatically go to the manuals.

Does the inverter shows an “INF” fault, reset the machine.

If the machine does not work after that, call you distributor.

To reset the machine, put out the power supply and wait 5 minutes.
Then start up the machine again. Call a technician if the machine still not works.

I Fault Name Probable cause Remedy
R I2F |[Al2input] » Mon-conforming signal on analog » Zheck the wiring of analog input AlZ and the value of the
input Al2 signal
AnF [Load slipging] = The encoder speed feedback does » Chegk the motor, gain and stability parameters
not match the reference » Add a braking resistor
» Check the size of the motor/drivelload
» Chegk the encoder's mechanical coupling and its wiring
LOF [DER overload] = The braking resistor is under = Check the size of the resistor and wait for it te cool down
excessive stress » Check the [DB Resistor Fower] (brP ) and [DB Resistor valug]
{brU} parameters, page 2711
L - F |[Brake feedback] » The brake feedback contact does » Check the feedback circuit and the brake logic control circui]
not match the brake logic control » Chegk the mechanical state of the brake
L U F  |[DB unit sh. Circuit] |= Shor-circust gutput from braking unit » Chegk the wiring of the braking unit and the resistor
= Check the braking resistor
L~ F | |[Precharge] = Load relay control fault or charging = Switch the drive off and then back on again
resistor damaged » Check the internal connections
[ - F 2 |[Thyr. soft charge] DC bus charging fault (thyristors) - Inspectrepair the drive
EC F |[Encoder coupling] |- Break in encoder’s mechanical coupling [+ Check the encoder's mechanical coupling
EEF | |[Control Eeprom] Intermal memaory fault, control card = Check the environment (electromagnetic compatibility)
= Tum off, reset, retumn to factory settings
EEF 2 |[Power Esprom] Internal memory fault, power card - Inspectrepair the drive
E nF |[Encoder] Encoder feedback fault » Check [Mumber of pulses] (FG1) and [Encoder type] (EnZ),
page 12
» Check that the encoder's mechanical and electrical
operation, its power supply and connections are all correct
» If necessary, reverse the direction of rotation of the motor
([Dwutput Ph rotation] (FHr) parameter, page 25) or the
encaoder signals
ErCFE | |[Out contact. stuck] |= The output contactor remains closed |» Check the contactor and its wiring
although the opening conditions have |- Check the feedback circuit
been met

53




OICE OF PROFESSION

I Fault Hame Probable cause Remedy
HdF [IGBT » Shaort-circutt or grounding at the drive |« Check the cables connecling the drive o the metor,
desaturation] ocutput and the insulation of the motor
» Perform the diagnostic tests via the
[1.10 DIAGHNOSTICE] menu
ILF [internal cem. link] |* Semmunicaton fault between option [+ Check the environment (electromagnatic compatibility )
card and drive » Check the connections
= Check that no maore than 2 option cards (max. permitted
have been installed on the drive
» Replace the aption card
» Inspectrepair the drive
IaF | |[Rating error] = The powser card is different from the [+ Check the reference of the power card
card stored
InF 2 |[Incompatible PB] = The power card is incompatible with the [+ Check the reference of the power card and its compatibility
control card
!~ F 3 [[internal senal link] |- Communication fault between the » Check the internal connections
internal cards » Inspectrepair the drive
InFY |[Internal MFG area] |- Intermal data inconsistent = Recalibrate the drive (performed by Schneider Electric
Product Support)
I n F 5 |[Internal-option] = The option installed in the drive is not = Check the reference and compatibility of the option
recognized
taF 7 |[Intermal-hard init.] |- Indtialzation of the drive is incomplete = Turn off and reset
Ia F 8 [[Internal-ctrl supply] |- The control power supply is incomect = Check the control power supply
laF [Internal- | measure] |» The current measurements are incomect [+ Replace the current sensors or the powser card
* Inspectrepair the drive
!nF A |[Intermal-mains = The input stage is not operating » Perform the diagnostic tests via the
circuit] correctly [1.10 DIAGNOSTICS] menu
= Inspectrepair the drive
{nF b |[Intemal-th. = The drive temperature sensor is not |- Feplace the temperature sensor
sensor] operating correctly » Inspectrepair the drive
InFC |[Internal-tirme = Fault om the elecironic time - Inspectirepair the drive
meas.] Measuremen: component
{n FE |[internal- CPU ] » Internal microprocessor fault = Turn off and reset. Inspecirepair the drive
ocF [Cvercurrent] = Parameters in the [SETTINGS] (SEt-) [+ Check the parameters
and [1.4 MOTOR CONTROL] (driC- » Check the size of the motor/drivelload
menus are not correct = Check the state of the mechanism
» Imertia or lead too high
= Mechanical locking
P~ F [[Power removal] » Fault with the drive's "Power removal « Inspectrepair the drive
safety function
g F ¢ |[Motor short circuit] |+ Short-circuit or grounding at the » Check the cables connecting the drive to the motor,
— T T drive cutput and the insulation of the motor
SL F @ |mpedant sh. circui] + Perform the diagnostic tests via the
5 F 3 |[Ground short circuit] :1 A0 D|F-\.GF\O{3T|_:E] _I'I1E nu
- Significant earth leakage current » Reduce the switching frequency
at the drive output if several mators = Connect chokes in series with the maotor
are connected in parallel
SOF |[[Overspeed] = Insiability or driving load too high » Check the motor, gain and stability parameters
» Add a braking resistor
» Check the size of the motor/drivelload
5P F |[Speedfdback loss] |- Encoder feedback signal missing » Check the wiring betwesen the encoder and the drive
» Check the encoder
Lt~ F |[Auto-tuning ] = Special motor or motor whose power = Check that the motoridrive are compatible
is not sutable for the drive
= Motor not connected to the drive = Check that the motor is present during auto-iuning
= If am cutput contactor is being used, close it during
Auto-tuning

54




OICE OF PROFESSION

I Fault Name Probable cause Remedy
RPF [Application faul] » Controller Inside card fault » Please refer to the card documentation
bLLF [Brake control] = Brake release current not reached » Check the drive/motor connection
= Check the mofor windings
» Check the [Brake release | FW] (lor) and
[Brake release | Rev] (Ird) settings, page 142,
- Brake engage frequency threshold . .f'.:-:-lg.r the rec:"nr“e.r'::led seftings for
[Brake engage freq] (bEn) only [Brake engage freq] (bEn)
regulated when brake logic control
is assigned
CnF [Com. network] = Communication fault on » Check the environment (glectromagnetic compatibility)
communigation card » Check the wiring
» Check the time-out
» Replace the option card
» Inspectrepair the drive
car [CAM com.] = Imterruption in communication on the |- Check the communication bus
CAMopen bus » Check the time-out
» Refer to the CANopen user's manual
EFPF | |[External fi-LI/Bit] |- Fault triggered by an external device, (- Check the device, which caused the fault, and reset

depending on user

EFFZ& |[Externa Fault triggered by a communication »  Check for the cause of the fault and reset

fault com.] network
ECEZ2 |rout » The output contacior remains open = Check the contactor and its wiring
éﬁnmct open.] although the closing conditions have |- Check the feedback circuit
been met
LLCE [input contactor] = The drive is not turmed on even though |- Check the contactor and its wiring
[Mains V. time out ] (LCt) has elapsed [+ Check the time-out
» Check the line/contactor/drive connection
LFF& [[a124-20mA loss] |- Loss ofthe 4-20 mA reference an » Check the connection on the analog inputs
LFF 3 [[AI34-20mA loss] analog input AIZ, AI3 or Al4
LFFHY |[A44-20mA loss]

Sraking too sudden or driving load » Increase the deceleration time

Install & braking resistor if necessary

Activate the [Dec ramp adapt.] (br&) function, page 127,
fit is compatible with the application

obF [Owerbraking]

OHF | IDrive overheat] + Drive temperaiure oo high = Check the motor load, the drive ventilation and the ambient
) ' temperature. Wait for the drive to cool down before restarting
oLF [Mator overload] = Triggered by excessive motor current |+ Check the setting of the motor thermal protection, check the
) motor load. Wait for the drive to cool down before restarting
OPF i ([1output = Loss of one phase at drive output = Check the connections from the drive to the maotor
phase loss]

55




THE CHOICE OF PROFESSIONALS

IFa

ult

MName

Probable cause

Remedy

(=]
o

M
L ¥]

13 guiput phase loss]

Mator not connected or motor
power too low

Qutput contacior open
nstantansocus insability

in the moter current

Check the connections from the drive to the motor
If an cutput contactor is being used, parameterize
[Cutput Phase Loss] (OPL) = [Output eut] (QAC), page 201

= Teston a low power motor or without a motor: In factory

settings mode, moter phase loss detection is active

[Output Phase Loss] (OPL) =[Yes] | I. Ta check the drive
n a test or maintenance envircnment, without having to use
a motor with the same rating as the drve (in particular for
high power drives), deactivate motor phase loss detection
[Output Phase Loss] (OPL) = [Ma] (nC

Check and optimize the following parameters: [IR
compensation] (UFr), page Z0. [Rated motor volt.] (UnS
and [Rated mot. current] (nCr), page §5. and perform

[Auto tuning] (tUn}, page 85

=

[Mains overvoliage]

Mains voltage oo high
Disturbed mains supply

Cheack the mains voltage

[PTC1 owverheat]

Owerheating of the PTC1 probes
detected

[PTC2 overheat]

Owerheating of the PTC2 probes
detected

[LIG=PTC owerheat]

Owerheating of PTC probes
detected on input LIS

» Check the motor load and motor size

= Check the motor ventilation

= Wait for the moter to cool before restarting

» Check the type and stale of the PTC probes

[PTC1 probe]

PTC1 probes open or short-
circuited

[PTCZ2 probe]

PTC2 probes open or short-
circuited

[LIE=PTC probe]

PTC probes on input LIG open or
shart-circuited

» Check the PTC probes and the wiring betweaen them and the

motordrive

[IGBT short circuit]

Power component fault

Perform a diagnostic test via the [1.10 DIAGNOSTICE] menu
nspectirepair the drive

[Motor short circuit]

Short-circuit at drive output

= Check the cables connecting the drive to the motor, and the

mator's insulation

= Perform diagnostic tests wia the [1.10 DIAGNOSTICS] menu

nspectirepair the drive

[Modbus com.]

Interruption in communication on
the Modbus bus

» Zheck the communication bus
» Zheck the time-out
» Refer to the Modbus user's manua

(f2]

[PowerSuite com.]

Fault communicating with
PowerSuite

Check the PowerZuite connecting cable
Check the time-out

un
-

M
L

[HMI com.]

Fault communicating with the
graphic display terminal

= Check the terminal connection
» Zheck the time-out

[Tergque time-out]

» The time-put of the torque control

function is attained

» Check the function's settings
» Zheck the state of the mechanism

[Tergquelzumrent lim]

Switch o torgque limitation

Cheack if there are any mechanical problems

= Cheack the parameters of [TORQUE LIMITATION]

(tLA-) page 171 and the parameters of fault
[TORQUE OR | LIM. DETECT.] (tid-), page 210}

[IGBT owverheat]

Drive overheated

= Check the size of the load/moter/drive
» Reduce the switching freguency
= Wait for the motor 1o cool before restarting

56




THE CHOICE OF PROFESSIONALS

I Fault Name Probable cause Remedy I
CFF lIncorrect config.] = Option card changed or removed = Zheack that there are no card errors
n the event of the option card being changediremoved
deliberately, see the remarks below
» Control card replaced by a control = Check that there are no card emors
card configurad on a drive with a » In the event: of the control card being changed deliberately,
different rating sea the remarks below
» The current configuration is » Return to factory settings or retrieve the backup
inconsistent configuration, if it is valid (see page 2230
CF I |[Invalid config.] * Invalid configuration » Check the configuration lcadad previously
) The configuration loaded in the drive |- Load a compatible configuration
via the bus or communication network
is inconsistant
HrC F |[Cards pairing] = The [CARDS PAIRING] (PPI-) » |In the event of a card error, reinsert the original card
function, page 210, has been = Confirm the configuration by entering the [Pairing password]
configured and a drive card has (FEI}if the card was changed deliberately
been changed
PHF [Input phase loss] COrive incorrectly supplied or a fuse » Check the power connection and the fuses
) ) blown
Failure of one phase
= 3-phase ATVT1 used on a single- » Use a 3-phase mains supply
phase line supply
+ Unbalanced load + Disable the fault by [Input phase loss] (IPL) = [Me] (n)
This protection only operates with the (page 2020
drive on load
UsE [Undervoltage] = Line supply too low » Check the voltage and the parameters of
) ) = Transient volage dip [UNDERVOLTAGE MGT] (USh-), page 202
Damaged pre-charge resistor » Replace the pre-charge resistor
Inspectrepair the drive

57






